
 
 

 
 
 
 
 
 

 Studying the Possibility of Using Treated 

Wastewater for Irrigation Purposes: Case 

Study in Babylon City, Iraq 

 

 

A Thesis 

Submitted to the College of Engineering/University of 

Babylon in Partial Fulfillment of the Requirements for 

the Degree of Master in  

Engineering / Environmental Engineering 
 

 
By 

Nawras Ahmed Abbas Shaker 

Supervised by 

 Asst.Prof. Dr. Nabaa Shaker Hadi 

 

2023 A.D.                                                           1444 A.H. 

Republic of Iraq 

Ministry of Higher Education 

and Scientific Research 

University of Babylon 

College of Engineering 

Department of Environmental Engineering 

 



 

 

 ص

 

 

 

   
[...]
2013 to July 2014. Seven Chemical and physical parameters were collected (SO4
-2, 

Cl-, TH, Turbidity, TDS, pH, EC). Several mathematical relations were used to 

estimate Al-shamia west drainage water cation and anion concentrations. Using 

SPSS regression and correlation. The results of physical and chemical analyses of 



Chapter Two         Theoretical Concepts & Literature Review 
 

12 
 

water indicated that it was unsuitable for irrigation in the majority of sites and 

months, but could be utilized for the agriculture of salinity-tolerant crops on well-

drained land in accordance with acceptable standards.  

Rasheed et al. (2015) determined the physical and chemical properties of the 

Al-Shamya drainage. Four sampling locations on the Al-Shamyia drainage were 

chosen, and monthly samples were taken from Mar 2012 to Feb 2013. The results of 

the investigation indicated a consistent correlation between air and water 

temperatures at all locations. The pH values were in a narrow range in all study 

months. Turbidity values ranged from 0.15 - 51.5 NTU and TSS from 2 – 60 mg/L. 

EC recorded values ranged from 880-1300µs/cm, salinity 0.56 - 0.83 ppt, and TDS 

475.2 – 702 mg/L. This study showed that the Al-Shamyia drainage water was well-

oxygenated. A high percentage of oxygen saturation was recorded during the study 

period, while BOD5 values did not exceed 5 mg/L. The study showed that Al-

Shamyia drainage water was slightly alkaline, in which HCO3 was dominant. The 

water in the study area was very hard. Sulfate was dominant among all ions, and 

chloride ion values ranged from 112.3 - 173.5 mg/L. NO3 and reactive PO4 were 

recorded in high concentrations in winter months. 

Razzak et al. (2021) examined the levels of five different heavy metals in the 

water, sediments, and aquatic plants (reed plants) of the Euphrates River from Nov 

2019 through Oct 2020. Three locations were selected, and samples were collected 

monthly in the morning to measure (air and water) temperature, pH, EC, TDS, 

turbidity, DO, BOD5, TH, TOC, and soil texture. Moreover, examined dissolved 

heavy metals (Cu, Zn, Cd, Cr, Pb) in water, sediment as residual phase, and reeds 

plants. Air temperature (11 - 43 °C), water temperature (9 - 31 °C), pH (7.5 - 8.5), 

Turbidity (18.49 - 53.27 NTU), EC (950 - 1920 µs/cm), TDS (820 - 1450 mg/L), 

DO (5.2 - 10.3 mg/L), BOD (2 - 15 mg/L), TH (620 - 1250 mg/L), TOC (0.055 - 

2.87%), and soil texture findings showed percentages (90% silt, 5% sand, and clay). 



Chapter Two         Theoretical Concepts & Literature Review 
 

13 
 

(Cu, Zn, Cd, Cr, and Pb) yearly mean levels in the water (dissolved phase) were 

(respectively) 1.75, 0.81, 1.23, 1.71, 0.81 µg/L, in the Sediment (residual phase) 

(respectively) 2.11, 4.78, 0.2, 2.93, 0.61 µg/g, dry weight, and in reeds plants 

(respectively) 3.18, 8.78, 0.14, 0.64, 1.83 µg/g, dry weight. Heavy metal 

concentrations in the water exceeded the standard limits for Iraqi and WHO, while 

sediment levels were within these limits. 

 Hassan et al. (2010) studied the changes in the environment along the 

Euphrates River in central Iraq, from the Al-Hindiya barrage to Al-Kufa city. Along 

the study area, seven locations were chosen for sampling from March 2004 to 

February 2005. The heavy metals concentrations in water and sediment (Pb, Mn, Cu, 

Fe, Zn, Cd, Ni, Co, and Cr), in addition, measured the pH, EC, TSS, TDS, DO, air, 

and water temperature. The results showed the TH in this part of the river was very 

hard and with a high level of BOD5. The levels of nutrients changed a lot from one 

season to other. 

Varol et al. (2010) studied the Tigris River of contamination in Turkey's 

Diyarbakir district. They observed that the Diyarbakir region negatively affected the 

water quality of the Tigris River, particularly after the discharge of (WWTP). 

Concentrations of COD, T.N., and PO4 Significantly increased downstream of the 

Diyarbakir, Turkey WWTP discharge location. 

Hussain (2009) studied some environmental parameters such as pH, 

temperature, turbidity, EC, Cl, TH, BOD5, TSS, and TDS for the Tigris River from 

October 2002 to March 2003, and selected four stations. The results found that 

temperature ranged between (11.7 - 30 ºC) for four stations, and pH values ranged 

from 6.6 to 8.3. Al-Twetha station contained the highest BOD5 concentration (7.5 

mg/L). In October, the highest value of EC was 2069 µs/cm, and 800 mg/L of Cl in 

November. The highest TH value (225 mg/L) was recorded in November. The values 



Chapter Two         Theoretical Concepts & Literature Review 
 

14 
 

of TDS and TSS were (respectively) 2210 and 480 mg/L obtained during March and 

January. 

Al-Khafji et al. (2011) found that the levels of manganese, cadmium, lead, 

and copper in the Euphrates River at Nasiriya were significantly elevated as a direct 

result of the presence of industrial activity in the surrounding area. 

Alkam et al. (2012) found that the metals that accumulate in the water 

eventually reached the food chain. From 2012 (autumn) to 2013 (summer), samples 

were taken every month from three locations along the Diwaniyah River. In this 

study, copper, zinc, cadmium, and lead concentrations in water and sediments have 

been measured. Also, some of the physical and chemical properties of water were 

tested. Flame atomic absorption spectrometry was used to measure the 

concentrations of heavy metals. The results showed that samples of water and 

sediment had the most Pb and Zn than any other heavy metals. But the concentrations 

of heavy metals found in the water and sediments were lower than what WHO 

recommends. The study showed that the concentrations of heavy metals in the 

environment were going up. So, there is a need for serious warning about pollution 

from industry and people, which can harm ecosystems and the food chain. 

Al-Obaidi (2009) examined the water hardness and turbidity in the Tigris 

River in Baghdad (from November 2005 to October 2006). He noticed an increase 

in turbidity values during the winter months as a result of the rainfall and the flow 

of the High River. Regarding the water's hardness, it has been discovered that the 

values of raw and treated water were the same and that the water's hardness remains 

within the range of (215 - 465) mg/L. The highest quantities were recorded in 

February at the Al-Dora and Al-Rasheed water treatment plants. 

Mohammed et al. (2010) measured nitrate, phosphate, sulfate, and chloride 

in the Tigris River (in Mosul city) from September 2005 to June 2006. They found 

that the concentrations of nitrate and phosphate raised when the river flow increased 



Chapter Two         Theoretical Concepts & Literature Review 
 

15 
 

and decreased with reduced river flow (reached up to 1.05 mg/L in Jun. for NO3 and 

0.482 mg/L in Apr. for PO4). The lowest concentrations were 0.285 mg/L in Dec. 

for NO3 and 0.07mg/l in Jan. for PO4). In general, the sulfate and chloride 

concentrations changed in the opposite direction of the river flow. The highest 

sulfate and chloride concentration was in January, and the lowest was in June. The 

highest sulfate concentration was 170 mg/L, and the highest chloride concentration 

was 33.4 mg/L. The lowest sulfate and chloride concentrations were 68 mg/liter and 

15.6 mg/L consecutively. 

2.4 Summary  

In previous studies samples were taken from the treatment plant to evaluate 

the removal efficiency, then water, sediment, and reed samples were taken from the 

river and physical and chemical parameters were conducted on them. 

In the current study, data were taken from the treatment plant to evaluate the 

removal efficiency, after which water, sediment, and reed samples were taken from 

the drainage, and physical and chemical parameters were performed  and compared 

with the permissible parameters for agricultural irrigation.



 
 
 

 
 

 

Chapter Three 

Materials and 

Methods 
 

 

 

 

 



 

16 
 

CHAPTER THREE 

MATERIALS AND METHODS 

3.1 Description of Study Area. 

3.1.1 Al Muamirah Wastewater Treatment Plant. 

This plant was built in 2019 and designed to have a maximum bulk of 107000 

cubic meters per day. This is enough to serve the whole city of Hilla, on together 

sides of the river, which has around 970000 people. But Hilla city's conveyor pipe 

and network the sewers are still being built, and at the moment, it gets wastewater 

of about 30000 m3/day capacity. The small amount of input is because the pipes 

carrying the sewers of Hilla are not finished yet, which it transmits to the origin of 

the fine refineries and the facility for removing sand and fat. After removing sand 

from the sewage water, the water goes to the Aeration tank with two oxidation 

basins, which consists of two stages. The first stage is the removal of phosphorous 

and nitrogen, then the ventilation process to activate bacteria, and then the water 

goes to the origin of the distribution basin through A pipe diameter (2m). A ductile 

type distributes wastewater to four circular sedimentation basins, with a diameter of 

one basin (50 m). Alum is added during the distribution of water to the sedimentation 

basins to accelerate and increase the sedimentation efficiency, where the alum is 

injected through a special pump at the injection site. After the sedimentation process, 

the treated wastewater sends to the origin of the contact basin, where chlorine is 

added to the water for sterilization, and then sterilized chlorine water goes to a 

pumping station where the treated wastewater is poured into Hilla drainage system 

(A1). The sediments are extracted and they send to the drying beds. A complete 

outline of the plant units is shown in Fig (3.1).



Chapter Three                                                      Materials and Methods 
 

17 
 

 

 

 

 

 

 

 

 

 

 

Fig (3.1): Image plan of Al-Muamirah wastewater treatment plant, Hilla 

(Al-Muamirah project office, 2021). 
 

3.1.2 Dimensions and Specifications of the Treatment Units. 

The dimensions and specifications of Al-Muamirah project treatment units are 

explained as follows: 

1. Coarse Screen. 

It is the first step in the preliminary treatment stage and consists of three units 

that remove large items from the flow stream. In the beginning of the treatment plant, 

at the entry to the pumping plant, there are screens installed to protect the mechanical 

equipment that will be used in later stages of the processing (Fig. 3.2a). 

2. Fine Screen. 

It is another way to deal with the first stage physically. It has three parts that 

are used to remove fine solids and protect equipment that might be more sensitive to 

solids (Fig. 3.2b). 

3. Flotation Tanks. 

 It is a closed tank with two entrances. One comes from the grit chamber, and 

the other is connected to the return pipe. These tanks have an anaerobic treatment 

1. Coarse screen 

2. Fine screen 

3. Flotation tanks 

4. Primary sedimentation 

5. Distribution basin 

6. Sedimentation basins 

7. Alum room 

8. Contact basin 

9. Chlorine room 

10.  Drying beds 

 



Chapter Three                                                      Materials and Methods 
 

18 
 

stage. In the first stage, anaerobic bacteria take out nitrates and some phosphorus 

(Fig 3.2c). 

4. Primary Sedimentation Waste Basins with Activated Sludge. 

 It is divided into two parts the first is to remove nitrogen and phosphorus by 

anaerobic bacteria in the absence of oxygen. Second, in this stage oxidation is used 

in the presence of oxygen with aerobic bacteria (Fig. 3.2d). 

5. Distribution Basin.  

This tank has electrically controlled gates that let the water go into and out of 

the collection and distribution tank. Also, it has three arcs that move water to the 

sedimentation tanks, drain treated water to the contact tank, and move sludge to the 

return tank. Alum is also added to this tank to help it settle down more (Fig. 3.2e). 

6. Secondary Sedimentation Basins. 

Bridge skimming is done in four tanks that hold sediment. Each sedimentation 

tank is 45 meters in diameter and has two bridges. The sedimentation tank separates 

the treated water from the sludge. Also, solids that float to the top are thrown away, 

and clean water is sent to contact tanks and the last stage (Fig. 3.2f). 

7. Alum Room.  

In this stage, it is added to water before it reaches to contact basin (Fig. 3.2g). 

8. Contact Basin. 

This is the last stage, where the treated water goes to drainage (Fig. 3.2h). 

9. Chlorine Room.  

In the contact basins, the sterilization process takes place. Microorganisms 

and microbes are killed by adding chlorine to the water in these basins. According 

to the specifications and it is not clear after that the chlorine is removed or not (Fig. 

3.2i). 

10. Drying Beds.  

There are 16 drying beds that use filters to separate sludge and let it dry in the 

sun (Fig. 3.2j). 



Chapter Three                                                      Materials and Methods 
 

19 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Fig. 3.2: Al-Muamirah treatment units, (a): coarse screen; (b): fine screen; (c): 

Flotation tanks; (d): Primary sedimentation basins; (e): distribution basin; (f): 

Secondary sedimentation basins; (g): alum room; (h): contact basins; (i): chlorine 

room; (j): drying beds. 

(c) 

(e) 

(j) (i) 

(j) 

(b) 

(d) (f) 

(h) 

(a) 



Chapter Three                                                      Materials and Methods 
 

20 
 

3.1.3 Hilla Drainage System (A1).  

The Hilla drainage system (A1) is one of the public utility wastewaters within 

the Hilla-Diwaniyah project (semi-reclaimed) and it crosses the drain parallel to 

Amer Katran road in the district of Hilla in the district of Al-Kifl. The number of 

families benefiting from the drainage is (140) and the design information of the 

drainage can be seen in Table (3.1). 

Table (3.1): Design information for Al-Hilla drainage system (A1). 

Drainage length (Km) 12.690 

Design drain(m3\sec) 1 

The design water level at the beginning when pouring (m) 1.98 

Bottom width(m) 0.80 

Drainage depth(m) 4.48 

Water depth(m) 0.80 

Side slope 1/2 

Longitudinal slope 37 

 

The Hilla Drainage (A1) discharge the water to the Jahsh River, which is fed 

from the Shatt Al-Hilla River, to use the trough water to irrigate agricultural lands 

in the two streams of Dora and Al-Amir, as many secondary drainages pour into it, 

some of which are public and other are private, which are eight (A1A, A1B, A1C, 

A1D, A1E, A1F, A1G, A1H) and the length of each of them in kilometers 

(respectively) is as follows (0.830, 2.05, 0.890, 0.965, 1.270, 1.510, 1.670, 1.580). 

The Hilla Drainage (A1) pours into the drainage CDIIA trough at the kilometric site 

of the estuary (17.62 km), which eventually empties into the eastern Euphrates  

drainage as it is shown in Fig (3.3). 

 

 

 

 

 



Chapter Three                                                      Materials and Methods 
 

21 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Fig (3.3): The Hilla drainage system (A1)(Babylon Resource Department) 
 

3.2 Sampling Stations. 

The study area was divided into three main stations along drainage between 

the latitude (44,4674833) and longitude (32,4240756), Three stations were taken 

from the drainage system (A1). The geographical coordinates of sampling sites were 

determined using the geographical position system GPS as shown in Table (3.2). 

 



Chapter Three                                                      Materials and Methods 
 

22 
 

Tables (3.2): The coordinates of the three study locations established by GPS. 

Study sites The latitude  The longitude  

Site 1 44.4723377 32,4267964 

Site 2 44.4661378 32,4239188 

Site 3 44.4705946 32,4245227 

Three stations were taken for the study as shown in Figs (3.4, 3.5 & 3.6): 